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REPORT REVISION HISTORY

Date Test Report No. Revision History

Sep. 21, 2022 KES-EM-22T0793 Issued

Re-issuance of EMC TEST REPORT due to retest
Sep. 30, 2022 | KES-EM-22T0793-R1 (Radiated Electric Field emissions (Above 1 GHz))
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1.0 General Product Description

Main Specifications of EUT are:

Division Characteristic
Communication method Bluetooth (2402 ~ 2 480) M
Power Charge : Wireless Charge
Operating : DC 3.7 V (Battery)
Size (250 x 88 x 24) mm
Weight 127 g
Components EUT x 1 EA

KES-QP-7081-06 Rev. 7
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1.1 Test Voltage & Frequency

Unless indicated otherwise on the individual data sheet or test results, the test voltage

and frequency was as indicated below.

Xl AC 120V, 60 Hz

1.2 Variant Model Differences

Not applicable

1.3 Device Modifications

Not applicable

1.4 Equipment Under Test

Description Model Number Serial Number Manufacturer Remarks
SMART INSOLE ST-BTINOO3L - Salted Co., Ltd. EUT
1.5 Support Equipments
Description Model Number Serial Number Manufacturer Remarks
RFTech Bac Ninh
Adapter ETA-U90KWK - Co.,Ltd -
Wireless Charger for
SMART INSOLE ST-WPADOO1 Salted Co., Ltd.
SmartPhone SM-G955 - Samsung Elctronics | _
Co., Ltd
This report shall not be reproduced except in full, without the written approval of KES Co., Ltd.
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1.6 External I/0 Cabling
B Wireless Charge Mode

Start END Cable Spec.
Description I/0 Port Description I/0 Port Length | Shield
Wireless Charger
SMA?EJ.'#)SOLE Wireless Area for SMART Wireless Area - -
INSOLE
Wireless Charger for | ;,gp ¢ ype Adapter usB 0.5 u

SMART INSOLE

* Unshielded = U, Shielded = S

B Operating Mode

Start END

Cable Spec.

Description I/0 Port Description I/0 Port Length

Shield

SMART INSOLE

(EUT) Wireless SmartPhone

Wireless -

* Unshielded = U, Shielded = S

1.7 EUT Operating Mode(s)

confirmed through the application of Smartphone.

Test mode operating
Wireless Charge | EUT were placed on Wireless Charger for SMART INSOLE and tested in the
Mode maximum operating state.
. Connect EUT and Smartphone wirelessly. The normal operation state was
Operating

EUT Test operating S/W

Name Version

Manufacture Company

SALTED GOLF 3.00.39

Salted Co., Ltd.
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1.8 Configuration
Bl AC Main
[J DC Main

B Wireless Charge Mode

T

Adapter

Wireless Charger for SMART INSOLE

SMARTINSOLE
(EUT)

EUT - Wireless Charger for SMART INSOLE : 200 k Band

B Operating Mode

7

SMARTINSOLE
(EUT)

SmartPhone

EUT - SmartPhone : Bluetooth 2.4 Gz Band
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1.9 Remarks when standards applied
N/A

1.10 Calibration Details of Equipment Used for Measurement
Test equipment and test accessories are calibrated on regular basis. The maximum
time between calibrations is one year or what is recommended by the manufacturer,
whichever is less.

1.11 Test Facility

The measurement facility is located at 473-21, Gayeo-ro, Yeoju-si, Gyeonggi-do,
12658, Korea, Republic of. The sites are constructed in conformance with the
requirements of ANSI C63.4a-2017 and CISPR 16-1-4:2019

1.12 Measurement Procedure
- Conducted Emissions
The conducted emission levels were measured on each current-carrying line with the
spectrum analyzer operating in the CISPR quasi-peak mode (or peak mode if
applicable). The initial step in collecting conducted data is a spectrum analyzer peak
scan of the measurement range. If the conducted emission exceed the average limit
with the instrument set to the quasi-peak mode, the measurements are made in the
average mode. The emission spectrum was scanned from 150 kiz to 30 Miz. The highest
emission amplitudes relative to the appropriate limits were measured and have been
recorded. Quasi-peak readings are distinguished with a "QP".

- Radiated Electric Field Emissions

The test was done at a SEMI ANECHOIC CHAMBER with quasi-peak detector. The final
test data was measured using a Quasi-Peak detector below 16z at 10 m or 3 m
distance and a Peak and Average detector above 1 Gz at 3 m distance. Test was
proceeded worst case test mode and cable configuration.

Measurements were made with the antenna positioned in both the horizontal and
vertical planes of polarization. The antenna height was varied from 1 m to 4 m and the
EUT was rotated 360° to find the maximum emitting point for each frequency.

Measurement procedures was In accordance with ANSI C63.4a:2017 7.3.3, 7.3.4,
8.3.1.1,8.3.1.2, 8.3.2.1, 8.3.2.2
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1.13 Laboratory Accreditations and Listings

Country Agency Scope of Accreditation Logo

EMI (3 m & 10 m Semi-Anechoic
Chamber ,
KOREA RRA 10 m Open Area and conducted test site)
EMS (ESD, RS, EFT/Burst, Surge, CS,
Magnetic, Dips and interruptions) KR0O100

EMI (3 m & 10 m Semi-Anechoic
Chamber , and conducted test site)
EMS (ESD, RS, EFT/Burst, Surge, CS,
Magnetic, Dips and interruptions)

International KOLAS

3 m & 10 m Semi-Anechoic Chamber, 10
USA FCC m Open Area and Conducted test site to
perform FCC Part 15/18 measurements.

KR0O100

3 m & 10 m Semi-Anechoic Chamber and

Canada ISED Conducted test site

Mains Ports Conducted Interference
Measurement, Telecommunication Ports
Conducted Disturbance Measurement and

Radiation 10 meter site, Facility for
measuring radiated disturbance above 1 R-20056, C-20036,
Ghz T-20040, G-20057

JAPAN VCCI

EMI (3 m & 10 m Semi-Anechoic
Chamber , 10 m Open Area and
Europe TOV sUD conducted test site)
EMS (ESD, RS, EFT/Burst, Surge, CS,

Magnetic, Dips and interruptions)
CARAT 001633 0004
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2.0 Test Regulations
The emissions tests were performed according to following regulations:
X] 47 CFR Part 15, Subpart B
[] CISPR 22:2009 +A1:2010 [] Class A [] Class B

X] ANSI C63.4a-2017 [] Class A X Class B
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2.1 Conducted Emissions at Mains Power Ports
Test Date
Sep. 08, 2022
Test Location
Electro wave Shieldroom #6
Test Equipment
.. Serial
Used Description Model Number Manufacturer Cal. Due
Number
X EMI Test S/W EMC32 R&S 9.12.00 -
X EMI TEST RECEIVER ESR3 R&S 101783 12, 28, 2022
X LISN ENV216 R&S 101787 12, 27, 2022
] LISN ESH2-Z5 R&S 100450 12, 27, 2022
X PULSE LIMITER ESH3-Z2 R&S 101915 12, 27, 2022
Diagram of test setup
Vertical Ground Plane
EMI Test
Receiver
Pulse PC
04 m e Limiter [ E 8888 H (For measurement)
T 0&m
0.8m
l LISN
Horizontal Ground Plane LISN AC
Power
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Test Conditions

Temperature:
Relative Hum

Frequency
150 Kz to 30

(23,5
idity: (45,8

0,1) °C

+
+ 0,0) % R.H.

Range of Measurement
Mz

Instrument Settings
IF Band Width: 9 K&

Test Results

The requirem

X PASS

] NOT PASS

ents are:

(] NOT APPLICABLE

Remarks

See Appendix A for test data.
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2.2 Radiated Electric Field Emissions(Below 1 Giz)
Test Date
Sep. 07, 2022
Test Location
SEMI ANECHOIC CHAMBER #4(10 m)
Test Equipment
— Serial
Used| Description |Model Number| Manufacturer Cal. Due
Number
TOYO
X EMI Test S/W EP5/RE Corporation 6.0.0 -
EMI TEST
X RECEIVER ESU26 R&S 100551 03, 31, 2023
|Z| AMPLIFIER SCU 01 R&S 100603 11, 22, 2022
TRILOG-
|Z| BROADBAND VULB9163 Schwarzbeck 715 12, 08, 2022
ANTENNA
|Z| ATTENUATOR 8491A HP 32173 03, 08, 2023
Diagram of test setup
D_ -
Mon Conducted Table
l 1Tm~4m
EUT
- Coaxial
0.8 m Cable
l — Pre-Amp v
Turn Table | $

}47 3mor 10 m 4..‘

Controller
| [Turn Table/Mast)

EMI Test

Ground Plane

Receiver

PC
{For measurement)
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Test Conditions

Temperature: (23,8
Relative Humidity: (46,9

0,1) °C

+
+ 0,1) % R.H.

Frequency Range of Measurement
30 Mz to 1 GHz

Instrument Settings
IF Band Width: 120 Kk

Test Results
The requirements are:

X PASS

] NOT PASS
[ ] NOT APPLICABLE

Remarks

See Appendix A for test data.
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2.3 Radiated Electric Field Emissions(Above 1 @)

Test Date

Sep. 29, 2022

Test Location

SEMI ANECHOIC CHAMBER #4(10 m)

Test Equipment

S Serial
Used| Description |Model Number| Manufacturer Cal. Due
Number
TOYO
X EMI Test S/W EP5/RE Corporation 6.0.0 -
EMI TEST

X RECEIVER ESU26 R&S 100551 03, 31, 2023
X PREAMPLIFIER 8449B AGILENT 3008A01742 (12, 27, 2022
[] | ATTENUATOR 8491A HP 35496 03, 08, 2023
X |HORN ANTENNA | BBHA 9120D | SCHWARZBECK | 9120D-1802 |12, 16, 2022

Diagram of test setup

-
;. E E | A
MNon Conducted Table
l im-~4m
EUT
T < Coaxial
08 m Cable
| AAMAA ] e i S
Turn Table | 4

Y

Controller

| Turn Table/Mast) |

Ground Plane

{For measurement)

PC
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Test Conditions

Temperature:
Relative Hum

Frequency
1 6z to 5 GHz

(23,1
idity: (49,9

0,1) °C

+
+ 0,0) % R.H.

Range of Measurement

Instrument Settings
IF Band Width: 1 Mt

Test Results

The requirem

X PASS

] NOT PASS

ents are:

(] NOT APPLICABLE

Remarks

See Appendix A for test data.
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APPENDIX A - TEST DATA

Conducted Emissions at Mains Power Ports
B Wireless Charge Mode

HOT LINE
Common Information
Test Description: Conducted Emission
Model No.: ST-BTINOO3L
Phase:
Mode: Wireless Charge
Operator Name: KES
100T
80T
60-_‘\\-\\\“\
2 ® |
p=] -
£
T 40T ) 4 v
g ]
20T
0-_
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M

Frequency in Hz

Final_Result

Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth | Line | Corr.
(MHz) (dBuv) (dBpv) | (dBpv) | (dB) ':'im';-' (kHz) (dB)
ms

0.200000 49.84 53.61 3.77 | 1000.0 9.000 | L1 19.4
0.200000 54.63 63.61 8.98 | 1000.0 9.000 | L1 19.4
1.000000 37.52 46.00 8.48 | 1000.0 9.000 | L1 20.0
1.000000 42.26 56.00 13.74 | 1000.0 9.000 | L1 20.0
14.400000 28.01 50.00 21.99 | 1000.0 9.000 | L1 19.9
14.400000 36.39 60.00 23.61 | 1000.0 9.000 | L1 19.9
14.985000 26.94 50.00 23.06 | 1000.0 9.000 | L1 19.9
14.985000 34.38 60.00 25.62 | 1000.0 9.000 | L1 19.9
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NEUTRAL LINE

Common Information

Test Description: Conducted Emission
Model No.: ST-BTINOO3L
Phase:
Mode: Wireless Charge
Operator Name: KES
100T
80T

@
: T8
g 407 $
EJ) 4 “
20
0-_
t———+—+—+—t++— t————+—+—+—+— t—
150k 300 400500 800 1M 2M  3M 4M5M 6 8 10M 20M  30M

Frequency in Hz

Final_Result

Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth | Line | Corr.
(MHz) (dBp.V] (d B|.IV] (d BH.V) (dB) '{Iml;' (kHz) (dB)
ms

0.200000 - 43.01 53.61 10.60 | 1000.0 9.000 | N 19.4
0.200000 49.65 63.61 13.96 | 1000.0 9.000 | N 19.4
0.205000 - 35.64 53.41 17.77 | 1000.0 9.000 | N 19.4
0.205000 44,35 63.41 19.06 | 1000.0 9.000 | N 19.4
1.000000 - 32.97 46.00 13.03 | 1000.0 9.000 | N 20.0
1.000000 38.34 56.00 17.66 | 1000.0 9.000 | N 20.0
14.505000 o 22.38 50.00 27.62 | 1000.0 9.000 | N 19.9
14.505000 29,98 60.00 30.02 | 1000.0 9.000 | N 19.9
15.760000 = 23.53 50.00 26.47 | 1000.0 9.000 | N 19.9
15.760000 28.62 60.00 31.38 | 1000.0 9.000 | N 19.9

4 Calculation

QuasiPeak[dBuV] / CAverage [dBuV] = Reading Value[dBuV] + Corr. [dB]
QuasiPeak / Caverage : The Final Value

Reading Value : Not shown in the table.

Corr. : Correction values (LISN FACTOR + (Cable Loss + Pulse Limiter FACTOR))
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Radiated Electric Field Emissions(Below 1 (lz)
B Wireless Charge Mode

gE(SZ #4(10 m) ‘ <D (30 1 000) Mz RETEST>> ST-BTINOO3L _Charge. EOKEST [())E)%A‘%I—ﬁlggd?t
ggarlgtoonre \kfgg\ess Charge Ant.Factor 715(+6 dB), KOLAS
Rertan
[dB(uV/m)]
20 F <PCC B MHz 3 m>
80 f <ST-BT NOOE_QL‘I':;tg[E_?OPK 1 900 MHz_RE>
_E Eeommii e
: e e
= 0 i H
L w0 | I
g o
" Bl i 7 M ~
B TEAA AT P AT et
ol
N: | [ 1T11
30.0 50.0 100.0 500.0 1000.0
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Resul t Limit Margin Height Angle Remark
QP QP QP QP
[MHz] [@B(uv)] [aB(1/m)] [dB(uV/m)] [dB(uV/m)] [aB] [cm] [deg]
1 31.698 Vv 50.7 -25.1 25.6 40.0 14.4 100.0 245.0
2 35.820 Vv 48.8 -24.7 241 40.0 15.9 120.0 29.0
3 39.336 V 46.8 -23.0 23.8 40.0 16.2 100.0 208.0
4 66.496 V 46.3 -24.0 22.3 40.0 17.7 135.0 252.0
5 68.436 V 47.2 -24.6 22.6 40.0 17.4 100.0 241.0
§ 76.318 VW h3.9 -27.5 26.4 40.0 13.6 166.0 103.0
7 223.515 H 4.7 -20.9 33.8 46.0 12.2 261.0 202.0
8 230.306 H 55.1 -20.6 34.5 46.0 11.5 299.0 12.0
9 240.248 H 56.0 -20.2 35.8 46.0 10.2 150.0 24.0
10 271.400 H h6.7 -19.5 37.2 46.0 8.8 100.0 24.0
11 274.925 H 56.1 -19.4 36.7 46.0 9.3 136.0 24.0
12 356.769 H 45.4 -15.9 29.5 46.0 16.5 400.0  325.0
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B Operating Mode
g%?: #4(10m) <40 (30 1 000) 1z BE TEST>> ST—E‘F\hUUSI_Opsratmg_SOKEST %IJSCA‘CJHﬁQEUdTa‘)t
Model : ST-BTIN0OO3L Standard ECC 3’_5'(.'\5 Class B3 m
gger‘g'onure %géra'rg Ant.Factor 715(+6 dB), KOLAS
Rmarid
[dB(uV/m}]
90 = <FCC B MHz 3 m>
80 f <ST-BTI NOOa_égglrta[ﬁ]g)_’:iC *‘1 000 MHz_RE>
N: ——— Femnlag
o —— s
. wf A
5 2 E I
a0 F : b ——
20 ;ﬂg?&}mﬁ‘!’“ _ - - : DY o i
w0 S N PO "
CBOEO 50.0 00.0 500.0 1000.0
Frequency [MHz]
Final Besult
No. Freqguency (P) Reading c.f1 Result Limit Margin Height Angle HRemark
QP QP QP QP
[MHz] [dB(uv)] [aB(1/m)] [dB(uv/m)] [dB(uV/m)] [aB] [cm] [deg]
1 33.153 Vv 51.3 -24.9 26.4 40.0 13.6 100.0 238.0
2 36.169 V 49 .1 -24 .6 24.5 40.0 15.5 100.0 193.0
3 39.840 Vv 45.4 -22.8 23.6 40.0 16.4 100.0 193.0
4 51.098 H 36.8 -21.2 15.6 40.0 24.4 400.0 304.0
5 59.221 H 36.8 -22.1 14.7 40.0 25.3 264.0 182.0
8 99.508 |V 36.5 -22.9 13.6 43.5 29.9 106.0 222.0
7 121.423 H 38.1 -24.9 13.2 43.5 30.3 100.0 328.0
8 202.660 V 35.4 -21.5 13.9 43.5 29.6 152.0 40.0
9 251.160 H 36.1 -19.9 16.2 45.0 29.8 266.0 274.0
10 369.985 H 35.9 -15.7 20.2 45.0 25.8 400.0 346.0
11 500.086 V 38.6 -12.5 26.1 45.0 19.9 100.0 223.0
12 625.095 H 33.4 -9.4 24.0 45.0 22.0 400.0 308.0

* Operation Mode Orientation Worst Case : X

¢ Calculation - SAC #4(10 m)

Result(QP) [dB(#/m)] = (Reading(QP)[dB(&V)] + c.f[dB(1/m)]

Margin(QP)[dB] = Limit[dB(&V/m)] — Result(QP) [dB(4V/m)]

Reading(QP) : Reading value, Result(QP) : Reading value + Factor value

Limit(QP) : Limit value, c.f : (ANT Factor + Cable Loss + ATT Factor - Preamp Factor), Margin:
Marjin value
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Radiated Electric Field Emissions(Above 1 (lz)
B Wireless Charge Mode

KES | <<D (1 - 18] GHz RE TEST>> KES D-SAC #4010 m)
SAC #4010 m) ST-BTINOO3L Wireless Charge_1 ~ 5 GHz_AE.dat
Model ST-BTINOOAL Standard : FCC Cless B GHz 3m
Op. Mode : Wireless Charge ANT 1 BEHA 91200, KOLAS
gparamr :KES
Remarkl
[dB(uV/m)]
100 g <FCC B GHz 3m>
E ——— Limit[PK)
90 = —— LimitlAV])
E <ST-BTINQOO3L_Wireless Charge_1 ~ 5 GHz_RE>
80 Spectrum(H, PK)
E ——————— Spectrum(V,PK)
o —— 0 L
E e i em(HR)
- e e
8 50 £ -m T Enaliemivoay
40:‘““ TP WY oy
30
20 £
,ci
IU([:]O_OOC 2000.000 3000.000 4000.000 5000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
[MHz] [aB(uv)] [dB(uw)] [aB(1/m)] [aB(uv/m)] [dB(uv/m)] [dB(uv/m)] [dB(uV/m)] [dB] [dB] [em] [deg]
1 1790.216 H 40.0 27.3 -0.7 39.3 26.6 74.0 54.0 34.7 27.4 340.0 212.0
2 2037.189 H 39.6 26.8 -0.1 39.5 26.7 74.0 54.0 34.5 27.3 400.0 23.0
3 2894.416 H 38.3 251 2.8 41.1 27.9 74.0 54.0 32.9 26.1 350.0 346.0
4 2991.115 V 38.2 24.9 3.3 41.5 28.2 74.0 54.0 32.5 25.8 100.0 305.0
5 3326.982 H 37.7 24.6 4.7 42.4 29.3 74.0 54.0 31.6 24.7 400.0  112.0
6 3654.281 V 37.0 24.8 7.0 44.0 31.8 74.0 54.0 30.0 22.2 105.0 338.0
7 A146.450 V 37.1 23.7 10.9 48.0 34.6 74.0 54.0 26.0 19.4 120.0 56.0
8 4402.139 H 36.7 23.8 13.2 49.9 37.0 74.0 54.0 24 1 17.0 400.0 298.0
9 4625.825 H 37.0 23.5 14.1 51.1 37.6 74.0 54.0 22.9 16.4 390.0 327.0
10 4828.003 V 38.5 23.6 15.5 54.0 39.1 74.0 54.0 9 100.0 171.0
11 4884.724 v 37.8 23.1 15.6 53.4 38.7 74.0 54.0 3 169.0 268.0
12 4924352V 39.2 15.7 54.9 39.4 74.0 54.0 6 199.0 178.0
13 2404.000 H 0.5 74.0 54.0 100.0 348.0
14 2459.500 H 0.8 74.0 54.0 100.0 320.0
15 2478.000 V 0.9 74.0 54.0 100.0 320.0

* Mode Exclusion bands
- Fundamental Frequency : 2.4 G
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B Operating Mode

- (1 ~5) @
KES <<D (1 - 18) GHz RE TEST>> KES D-SAC #4(10 m)
SAC #4(10 m) ST-BTINO03L Operating_1 ~ 5 GH=_RE.dat
Model ST-BTINDOSL Standard : FOC Class B GHz 3m
Op. Mode : Operating ANT : BBHA 9120D, KOLAS
Qpermior KBS
Remarkt :
[dBluV/m)]
100 E <FCC B GHz 3m>
E ——— Limit{PK)
90 = = Limit(AV)
F <ST-BTIN003L Operating_1 ~ 5 GHz_AE>
80 F Spectrum(H,PK)
_E ﬁ §peclrun"(VPK) .
E Fi s b
s f —— sl
Eg : ﬂﬁ Final ltem(V,CAV)
20 E S - — Ly "
30 E
20 £
10 i
10%0700C 2000.000 3000.000 4000.000 5000.000
Frequency [MHz]
Final Result
No. Freguency (P) Reading Reading c.f Besult Resul t Limit Limit Margin  Margin Height Angle Remark
PK CAV PK v AV PK CAV
[MHz] [dB(uv)] [dB(uv)] [dB(1/m)] [dB(uv/m)] [dB(uv/m)] [dB(uV/m)] [dB(uV/m)] [dB] [aB] [em] [deg]
1 1692.528 V 40.1 27.2 -1.7 38.4 25.5 74.0 54.0 35.6 28.5 100.0  315.0
2 1844.416 V 39.7 27.3 -0.5 39.2 26.8 74.0 54.0 100.0 47.0
3 2000.099 V 40.3 271 -0.1 40.2 27.0 74.0 54.0 155.0 76.0
4 2599.754 H 38.7 25.8 1.5 40.2 27.3 74.0 54.0 400.0  115.0
5 3057.786 V 38.3 25.0 3.7 42.0 28.7 74.0 54.0 168.0 2440
6 3554.336 H 37.3 24 .1 6.2 43.5 30.3 74.0 54.0 400.0  278.0
7 4311.835 vV 36.4 24.0 12.4 48.8 36.4 74.0 54.0 100.0 289.0
8 4688.508 V 36.2 23.4 14.7 50.9 38.1 74.0 54.0 100.0  333.0
9 4815.239 H 39.9 23.2 15.5 55.4 38.7 74.0 54.0 358.0 148.0
10 4832.880 H 40.3 23.2 15.5 55.8 38.7 74.0 54.0 380.0 162.0
11 4892.128 H 40.3 23.2 15.6 55.9 38.8 74.0 54.0 400.0 158.0
12 4952.502 H 39.0 22.9 15.7 54.7 38.6 74.0 54.0 400.0 154.0
13 2406.000 H .86 - - 74.0 54.0 100.0  133.0
14 2438.000 H .7 -— 74.0 54.0 100.0  129.0
15 2480.000 H 2.9 -—"m™mm — 74.0 54.0 100.0 122.0

* Mode Exclusion bands
- Fundamental Frequency : 2.4

GHz
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- (5~ 12.4) G

KES <<0 (1 - 18) GHz RE TEST>> KES D-SAC #4(10 m)
SAC #4(10 m) ST-BTINOO3L Operating 5 ~ 12.4 GHz_AE dat
Model * ST-BTINODSL Standard FCC Class B GHz 3m
Op. Mode Operating ANT BEFA 120D, KOLAS
Operator RES
Power
Remark1
[dB(uV/m)]
0 F <FCC B GHz 3m>
E Limit(PK)
20 F Limit(AV)
E <ST-BTINOO3L Operating_5 ~ 12.4 GHz_RE>
o E Spectrum(H,PK)
e Spectrum(V,PK]
E Einal ltern{H,PK)
80 F Final ltem{H CAY)
= 50 F
] E
- 40 F
ok 3 N L vt S
e T — S T
20 F
w0k
o E
5000.000 10000.000 12400.000
Frequency [MHz]

* No Spurious emission were dectected above 5 Gz,

4 Calculation

Result(PK/CAV) [dB(uV/m)] = (Reading(PK/CAV)[dB(uV)] + c.f[dB(1/m)]

Margin(PK/CAV)[dB] = Limit[dB(uV/m)] - Result(PK/CAV) [dB(uV/m)]

Reading(PK/CAV) : Reading value, Result(PK/CAV) : Reading value + Factor value

Limit(QP) : Limit value, c.f : (ANT Factor + Cable Loss - Preamp Factor), Margin: Margin value
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